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6dB Bandwidth
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99% Occupied Bandwidth
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Power Spectral Density (dBm/3kHz)

< HR 4Mbps >

Power Density (dBm/3kHz) Plot Channel 02

Power Density (dBm/3kHz) Plot Channel 39

Spectrum

&)

Ref Level 30,00 dBm  Offset 24.24 0B @ RBW 3 kHz

Spectrum

&

Ref Level 30.00 dBm Offset 24,02 dB & RBW 3 kHz
o Att 20d8 SWT 26.7 ms @ VBW 10 kHz  Mode Swesp o Att 20dB SWT 26.4 ms & VBW 10 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 1.21 dBm)| Mi[1] 0.70 dBm)|
2.40423980 GHz| 2.44123970 GHz
20 20 dBm
10 dl 10 dBmr
1 N
o 7 L o y
A ) J
i Wy e
ottt Ll b gt AT AN b 1l ) bl L T M) 8 sl
10 FET R kNI 12 perrf R ¥ G R TR
T Y b
Wy PO AL LT Y O A ARG e
L20 *.,ul L 1 m élr - L
=30 =30 dBm-
-40 -40 dBrm
-50 di -50 dBm
-60 dI -60 dBn
CF 2.404 GHz m_ﬂl pts SEEII 2.4 MHz CF 2.441 GHz 1001 E Span 2.376 MHz
) | FERRREE ]

I
J

Power Density (dBm/3kHz) Plot Channel 76

Spectrum

Ref Level 30,00 dém  Offset

&

jo Att 20 dB  SWT

24,16 dB @ RBW 3 kHz
27 ms @ VBW 10kHz _Mode Sweep

@ 1Pk Max

20

m1[1]

0.26 dBm)|
2.47823730 GHz|

10 [THN ! Iy phl
PR ki

ghen il

i Ll ! ‘FJ‘ \'wfl bl
mel wiiﬁﬂwl“” %lmwfm ﬂ]JI' Iv'h'ul'”[m

I

il iy “\P‘U‘I ﬂ”ﬂh'[MHA

CF 2.478 GHz

1001 pts

il

Span 2,424 MHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-4- 5 of 12



swanranas. FCC RADIO TEST REPORT Report No. : FR380306B

< HR 8Mbps >
Power Density (dBm/3kHz) Plot Channel 02

Power Density (dBm/3kHz) Plot Channel 39
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Band Edge and Spurious Emission
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< HR 4Mbps > Channel 39
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ssamonas. FCC RADIO TEST REPORT Report No. : FR380306B

Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~26.7C
Relative Humidity : |62.3~67.1%

Test Engineer : [Louis Chung
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EUT Information

Report NO : 380306
Test Mode : Mode 1
Test Voltage : 110Vac/60Hz
Phase : Line
Full Spectrum
100 T
90+
80+
70+
CISPR22-QF Limit at Main Ports
> 60T
>
@
RN R e SR R O O L N S SO SO CISPR22-Ave Limit at Main Ports:
T B N N N0 S RO SOV U
S 4
3
40+
*
30 i P * *
It ®
20+ ¢
10T
0 } } } +— } } } +—+— } } |
150k 300 400 500 800 1M 2M 3M 4dM5M 6 8 10 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.162000 26.30 55.36 29.06 | L1 OFF 19.9
0.162000 37.83 65.36 2753 | L1 OFF 19.9
0.230000 17.71 52.45 34.74 | L1 OFF 19.9
0.230000 30.65 62.45 31.80 | L1 OFF 19.9
0.366000 16.49 48.59 32.10 | L1 OFF 19.9
0.366000 26.61 58.59 3198 | L1 OFF 19.9
0.418000 13.15 47.49 3434 | L1 OFF 20.0
0.418000 22.01 57.49 3548 | L1 OFF 20.0
0.466000 25.96 46.59 20.63 | L1 OFF 20.0
0.466000 32.58 56.59 24.01 | L1 OFF 20.0
1.474000 16.11 46.00 29.89 | L1 OFF 20.0
1.474000 30.99 56.00 25.01 | L1 OFF 20.0




EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

100 T
90+
80t

70T

50t

Level in dBuV

40+

30T

20T

10+

380306
Mode 1
110Vac/60Hz
Neutral

Full Spectrum

. \ CISPR22-QP Limit at Main Ports
|

CISPR22-Ave Limit at Main Ports

150k 300 400 500 800 1M 2M 3M 4M 5M 6

Final Result

» 4+
—
o 4

M 20M  30M
Frequency in Hz

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.162000 26.22 55.36 29.14 | N OFF 19.9
0.162000 37.12 65.36 28.24 | N OFF 19.9
0.202000 20.38 53.53 33.15 | N OFF 19.9
0.202000 37.10 63.53 26.43 | N OFF 19.9
0.434000 29.07 47.18 18.11 | N OFF 20.0
0.434000 31.96 57.18 25.22 | N OFF 20.0
0.474000 24.55 46.44 21.89 | N OFF 20.0
0.474000 31.19 56.44 2525 | N OFF 20.0
0.502000 25.05 46.00 20.95 | N OFF 20.0
0.502000 30.94 56.00 25.06 | N OFF 20.0
1.446000 18.75 46.00 27.25 | N OFF 20.0
1.446000 32.22 56.00 23.78 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Bank Lin and Lu Wen-Kai
Relative Humidity : 55~65%
<1Mbps>
<Ant. 3>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
2316.72 50.71 -23.29 74 37.22 27.07 18.84 | 3242 101 308 P H
23751 41.29 -12.71 54 27.8 27 18.95 | 32.46 101 308 A H
* 2402 112.08 - - 98.55 27 19 32.47 101 308 P H
* 2402 110.97 - - 97.44 27 19 32.47 101 308 A H
BLE
H
CH 00
2369.115 50.94 -23.06 74 37.45 27 18.94 | 3245 | 398 123 P \Y,
2402MHz
2343.39 41.24 -12.76 54 27.78 27 18.89 | 32.43 | 398 123 A \Y,
* 2402 106.97 - - 93.44 27 19 32.47 | 398 123 P \Y,
* 2402 106.31 - - 92.78 27 19 3247 | 398 123 A \Y,
\Y,
2386.32 51.44 -22.56 74 37.99 26.94 18.97 | 32.46 135 253 P H
2384.72 41.23 -12.77 54 27.77 26.95 18.97 | 32.46 135 253 A H
* 2440 114.16 - - 100.78 26.8 19.08 32.5 135 253 P H
* 2440 113.38 - - 100 26.8 19.08 32.5 135 253 A H
2498.8 50.48 -23.52 74 36.84 26.99 19.19 | 32.54 135 253 P H
BLE
2495.68 41.62 -12.38 54 28.01 26.96 19.19 | 32.54 135 253 A H
CH19
2385.52 50.8 -23.2 74 37.35 26.94 18.97 | 32.46 | 307 78 P \Y,
2440MHz
2372.56 41.46 -12.54 54 27.96 27 18.95 | 3245 | 307 78 A \Y,
* 2440 109.35 - - 95.97 26.8 19.08 325 307 78 P \Y,
* 2440 108.73 - - 95.35 26.8 19.08 325 307 78 A \Y,
2499.04 50.83 -23.17 74 37.19 26.99 19.19 | 32.54 | 307 78 P \Y,
2497.84 41.54 -12.46 54 27.91 26.98 19.19 | 32.54 | 307 78 A \Y,
TEL : 886-3-327-0868 Page Number :C1- 1 of 24

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2480 116.07 - - 102.54 26.9 19.16 | 32.53 122 260 P H
* 2480 115.41 - - 101.88 26.9 19.16 | 32.53 122 260 A H
2484 4 56.91 -17.09 74 43.38 26.9 19.16 | 32.53 122 260 P H
2484.32 47.81 -6.19 54 34.28 26.9 19.16 | 32.53 122 260 A H
H

BLE
H

CH 39
* 2480 110.6 - - 97.07 26.9 19.16 | 32.53 | 297 78 P \Y,

2480MHz
* 2480 109.93 - - 96.4 26.9 19.16 | 32.53 | 297 78 A \Y,
2484.24 52.92 -21.08 74 39.39 26.9 19.16 | 32.53 | 297 78 P \Y,
2484.12 44 .42 -9.58 54 30.89 26.9 19.16 | 32.53 | 297 78 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number :C1- 2 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

4804 4554 | -28.46 74 32.3 32.32 14.51 | 33.59 - - P | H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 4563 |-28.37 74 32.39 32.32 14.51 | 33.59 - - P |V
2402MHz

\

\Y

\Y

\

\

\

\

\

\

\%

\

TEL : 886-3-327-0868 Page Number 1 C1- 3 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4880 46.83 | -27.17 74 33.38 32.56 14.46 | 33.57 - - P | H
7320 50.53 |-23.47 74 324 375 16.58 | 35.95 - - P | H
7320 40.9 -13.1 54 22.77 37.5 16.58 | 35.95 - - A | H
H
H
H
H
H
H
H
H
BLE
H
CH19
4880 46.81 -27.19 74 33.36 32.56 14.46 | 33.57 - - P |V
2440MHz
7320 5147 |-22.53 74 33.34 375 16.58 | 35.95 - - \%
7320 40.81 -13.19 54 22.68 37.5 16.58 | 35.95 - - AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C1- 4 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 46.02 -27.98 74 32.48 32.7 14.4 33.56 - - P H
7440 50.32 -23.68 74 32.16 37.32 16.88 | 36.04 - - P H
7440 42.96 -11.04 54 24.8 37.32 16.88 | 36.04 - - A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 46.29 -27.71 74 32.75 32.7 14.4 33.56 - - P \Y,
2480MHz
7440 50.68 -23.32 74 32.52 37.32 16.88 | 36.04 - - \Y,
7440 44 .4 -9.6 54 26.24 37.32 16.88 | 36.04 - - A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
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Emission above 18GHz

2.4GHz BLE (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)

24867 44.88 -29.12 74 42.2 39.73 22.69 | 59.74 - - P H

H

H

H

H

H

H

H

H

H

H

2.4GHz
H
BLE
24587 44.86 -29.14 74 43.41 39.5 2219 | 60.24 - - P \Y,
SHF

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C1- 6 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
30.97 22.97 -17.03 40 30.07 24.62 1.04 32.76 - - P H
57.16 27.21 -12.79 40 46.14 12.05 1.75 32.73 - - P H
120.21 29.75 -13.75 435 42.62 17.46 2.39 32.72 - - P H
173.56 23.71 -19.79 435 38.35 15.2 2.85 32.69 - - P H
725.49 32.97 -13.03 46 32.85 27.52 5.33 32.73 - - P H
959.26 35.56 -10.44 46 29.43 31.29 6.15 31.31 - - P H
H
H
H
H
H

2.4GHz
H

BLE
F 31.94 26.62 -13.38 40 34.38 23.94 1.05 32.75 - - P |V
56.19 33.45 -6.55 40 52.27 12.18 1.73 32.73 - - P |V
79.47 31.07 -8.93 40 48.5 13.29 2 32.72 - - P |V
120.21 27.93 -15.57 435 40.8 17.46 2.39 32.72 - - P |V
264.74 20.94 -25.06 46 30.36 19.9 3.36 32.68 - - P |V
949.56 37.33 -8.67 46 31.67 30.97 6.1 31.41 - - P |V
\Y
\Y
V
V
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

<Ant. 4>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

2337.825 50.92 -23.08 74 37.45 27.02 18.88 | 32.43 100 20 P H
2389.8 42.48 -11.52 54 29.07 26.9 18.98 | 32.47 100 20 A H
* 2402 114.85 - - 101.32 27 19 32.47 100 20 P H
* 2402 114.08 - - 100.55 27 19 32.47 100 20 A H
H

BLE
H

CH 00
2319.24 51.24 -22.76 74 37.72 27.09 18.85 | 32.42 | 400 110 P \Y,

2402MHz

2388.54 41.43 -12.57 54 28 26.91 18.98 | 32.46 | 400 110 A V
* 2402 110.5 - - 96.97 27 19 32.47 | 400 110 P \Y,
* 2402 109.97 - - 96.44 27 19 32.47 | 400 110 A \Y,
V
\Y,
2310 51.25 -22.75 74 37.83 27 18.83 | 32.41 100 21 P H
2379.6 41.47 -12.53 54 27.97 27 18.96 | 32.46 100 21 A H
* 2440 114.38 - - 101 26.8 19.08 32.5 100 21 P H
* 2440 113.78 - - 100.4 26.8 19.08 32.5 100 21 A H
2490.72 50.64 -23.36 74 37.08 26.91 19.18 | 32.53 100 21 P H

BLE
2483.52 41.63 -12.37 54 28.1 26.9 19.16 | 32.53 100 21 A H

CH19
2326.64 50.65 -23.35 74 37.11 271 18.86 | 32.42 | 400 125 P \Y,

2440MHz
2384 .4 41.41 -12.59 54 27.94 26.96 18.97 | 32.46 | 400 125 A V
* 2440 111.66 - - 98.28 26.8 19.08 325 400 125 P \Y,
* 2440 111.11 - - 97.73 26.8 19.08 325 400 125 A \Y,
2491.92 51.07 -22.93 74 37.5 26.92 19.18 | 32.53 | 400 125 P V
2492.88 41.66 -12.34 54 28.09 26.93 19.18 | 32.54 | 400 125 A \Y,
TEL : 886-3-327-0868 Page Number 1 C1- 8 of 24

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2480 115.03 - - 101.5 26.9 19.16 | 32.53 144 360 P H
* 2480 114.4 - - 100.87 26.9 19.16 | 32.53 144 360 A H
2483.6 55.33 -18.67 74 41.8 26.9 19.16 | 32.53 144 360 P H
2484.24 46.33 -7.67 54 32.8 26.9 19.16 | 32.53 144 360 A H
H

BLE
H

CH 39
* 2480 111.87 - - 98.34 26.9 19.16 | 32.53 | 400 123 P \Y,

2480MHz
* 2480 111.24 - - 97.71 26.9 19.16 | 32.53 | 400 123 A \Y,
2484.24 52.91 -21.09 74 39.38 26.9 19.16 | 32.53 | 400 123 P \Y,
2483.92 44.2 -9.8 54 30.67 26.9 19.16 | 32.53 | 400 123 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number :C1- 9 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

4804 46.8 -27.2 74 33.56 32.32 14.51 | 33.59 - - P | H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 4598 |-28.02 74 32.74 32.32 14.51 | 33.59 - - P |V
2402MHz

\

\Y

\Y

\

\

\

\

\

\

\%

\

TEL : 886-3-327-0868 Page Number 1 C1- 10 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4880 46.76 | -27.24 74 33.31 32.56 14.46 | 33.57 - - P | H
7320 50.05 |-23.95 74 31.92 375 16.58 | 35.95 - - P | H
7320 40.79 |-13.21 54 22.66 37.5 16.58 | 35.95 - - A | H
H
H
H
H
H
H
H
H
BLE
H
CH19
4880 46.67 |-27.33 74 33.22 32.56 14.46 | 33.57 - - P |V
2440MHz
7320 50.26 |-23.74 74 32.13 375 16.58 | 35.95 - - \%
7320 40.7 -13.3 54 22.57 37.5 16.58 | 35.95 - - AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C1- 11 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 46.62 -27.38 74 33.08 32.7 14.4 33.56 - - P H
7440 54.69 -19.31 74 36.53 37.32 16.88 | 36.04 117 63 P H
7440 47.47 -6.53 54 29.31 37.32 16.88 | 36.04 117 63 A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 47.86 -26.14 74 34.32 32.7 14.4 33.56 - - P \Y,
2480MHz
7440 54.92 -19.08 74 36.76 37.32 16.88 | 36.04 100 102 \Y,
7440 47.42 -6.58 54 29.26 37.32 16.88 | 36.04 100 102 A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306B

Emission above 18GHz

2.4GHz BLE (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)

24902 44.49 -29.51 74 41.83 39.59 22.75 | 59.68 - - P H

H

H

H

H

H

H

H

H

H

H

2.4GHz
H
BLE
24636 45.08 -28.92 74 43.5 39.46 22.28 | 60.16 - - P \Y,
SHF

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

\Y,

1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C1- 13 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
31.94 22.09 -17.91 40 29.85 23.94 1.05 32.75 - - P H
56.19 26.46 -13.54 40 45.28 12.18 1.73 32.73 - - P H
119.24 29.64 -13.86 435 42.63 17.35 2.38 32.72 - - P H
175.5 21.54 -21.96 435 36.19 15.15 2.88 32.68 - - P H
561.56 28.94 -17.06 46 30.83 26.2 4.79 32.88 - - P H
955.38 36 -10 46 30.01 31.21 6.13 31.35 - - P H
H
H
H
H
H

2.4GHz
H

BLE
F 55.22 32.95 -7.05 40 51.68 12.28 1.72 32.73 - - P |V
79.47 28.88 -11.12 40 46.31 13.29 2 32.72 - - P |V
118.27 27.06 -16.44 435 401 17.3 2.38 32.72 - - P |V
259.89 20.64 -25.36 46 30.1 19.88 3.33 32.67 - - P |V
563.5 28.14 -17.86 46 30.02 26.2 4.8 32.88 - - P |V
951.5 35.73 -10.27 46 29.95 31.06 6.11 31.39 - - P |V
\Y
\Y
V
V
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR380306B

<2Mbps>
<Ant. 3>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(HIV)
2326.065 51.65 -22.35 74 38.11 271 18.86 | 32.42 100 307 P H
2380.245 40.63 -13.37 54 27.13 27 18.96 | 32.46 100 307 A H
* 2402 11.2 - - 97.67 27 19 32.47 100 307 P H
* 2402 109.65 - - 96.12 27 19 32.47 100 307 A H
H
BLE
H
CH 00
2379.3 51.05 -22.95 74 37.55 27 18.96 | 32.46 | 400 123 P V
2402MHz
2381.505 40.64 -13.36 54 27.16 26.98 18.96 | 32.46 | 400 123 A \Y,
* 2402 107.04 - - 93.51 27 19 32.47 | 400 123 P V
* 2402 105.41 - - 91.88 27 19 32.47 | 400 123 A V
\Y,
\Y,
2369.2 50.77 -23.23 74 37.28 27 18.94 | 3245 | 132 | 267 P H
2350.8 40.72 -13.28 54 27.25 27 18.91 32.44 132 | 267 A H
* 2440 114.25 - - 100.87 26.8 19.08 32.5 132 | 267 P H
* 2440 111.49 - - 98.11 26.8 19.08 32.5 132 | 267 A H
2492.56 50.95 -23.05 74 37.37 26.93 19.18 | 32.53 132 | 267 P H
BLE
2494.56 40.91 -13.09 54 27.32 26.95 19.18 | 32.54 132 | 267 A H
CH19
2377.2 51.22 -22.78 74 37.72 27 18.96 | 3246 | 397 95 P \Y,
2440MHz
2371.12 40.64 -13.36 54 27.14 27 18.95 | 3245 | 397 95 A \Y,
* 2440 109.25 - - 95.87 26.8 19.08 32.5 397 95 P \Y,
* 2440 107.59 - - 94.21 26.8 19.08 32.5 397 95 A \Y,
2497.36 50.9 -23.1 74 37.28 26.97 19.19 | 3254 | 397 95 P \Y,
2495.28 40.79 -13.21 54 27.19 26.95 19.19 | 3254 | 397 95 A \Y,
TEL : 886-3-327-0868 Page Number 1 C1- 15 of 24
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swanranas. FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2480 116.23 - - 102.7 26.9 19.16 | 32.53 130 266 P H
* 2480 114.48 - - 100.95 26.9 19.16 | 32.53 130 266 A H
2483.52 59.6 -14.4 74 46.07 26.9 19.16 | 32.53 130 266 P H
2483.52 49.76 -4.24 54 36.23 26.9 19.16 | 32.53 130 266 A H
H

BLE
H

CH 39
* 2480 109.17 - - 95.64 26.9 19.16 | 32.53 | 383 104 P \Y,

2480MHz
* 2480 107.49 - - 93.96 26.9 19.16 | 32.53 | 383 104 A \Y,
2483.56 52.62 -21.38 74 39.09 26.9 19.16 | 32.53 | 383 104 P \Y,
2483.52 44.87 -9.13 54 31.34 26.9 19.16 | 32.53 | 383 104 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C1- 16 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

4804 4554 | -28.46 74 32.3 32.32 14.51 | 33.59 - - P | H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 4537 |-28.63 74 32.13 32.32 14.51 | 33.59 - - P |V
2402MHz

\

\Y

\Y

\

\

\

\

\

\

\%

\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4880 46.89 | -27.11 74 33.44 32.56 14.46 | 33.57 - - P | H
7320 50.11 -23.89 74 31.98 375 16.58 | 35.95 - - P | H
7320 40.8 -13.2 54 22.67 37.5 16.58 | 35.95 - - A | H
H
H
H
H
H
H
H
H
BLE
H
CH19
4880 46.94 | -27.06 74 33.49 32.56 14.46 | 33.57 - - P |V
2440MHz
7320 49.85 |-24.15 74 31.72 375 16.58 | 35.95 - - \%
7320 40.74 |-13.26 54 22.61 37.5 16.58 | 35.95 - - AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 46.51 -27.49 74 32.97 32.7 14.4 33.56 - - P H
7440 50.96 -23.04 74 32.8 37.32 16.88 | 36.04 - - P H
7440 43.77 -10.23 54 25.61 37.32 16.88 | 36.04 - - A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 46.15 -27.85 74 32.61 32.7 14.4 33.56 - - P \Y,
2480MHz
7440 50.04 -23.96 74 31.88 37.32 16.88 | 36.04 - - \Y,
7440 45.15 -8.85 54 26.99 37.32 16.88 | 36.04 - - A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

<Ant. 4>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBuV/im)| (dB) [(dBpV/im ) (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

2389.905 51.96 -22.04 74 38.55 26.9 18.98 | 3247 | 121 96 P H
2390 41.76 -12.24 54 28.35 26.9 18.98 | 3247 | 121 96 A H
* 2402 1156.7 - - 102.17 27 19 3247 | 121 96 P H
* 2402 114.12 - - 100.59 27 19 3247 | 121 96 A H
H

BLE
H

CH 00
2386.125 51.12 -22.88 74 37.67 26.94 18.97 | 3246 | 361 115 P |V

2402MHz

2388.435 41.06 -12.94 54 27.62 26.92 18.98 | 3246 | 361 115 AV
* 2402 111.73 - - 98.2 27 19 32.47 | 361 115 P |V
* 2402 110.11 - - 96.58 27 19 32.47 | 361 115 AV
\
\
2386 50.84 -23.16 74 37.39 26.94 18.97 | 3246 | 142 94 P H
2389.36 40.88 -13.12 54 27.45 26.91 18.98 | 3246 | 142 94 A H
* 2440 115.78 - - 102.4 26.8 19.08 32.5 142 94 P H
* 2440 113.78 - - 100.4 26.8 19.08 32.5 142 94 A H
2492.72 50.78 -23.22 74 37.21 26.93 19.18 | 32.54 | 142 94 P H

BLE
2484.64 40.92 -13.08 54 27.38 26.9 19.17 | 3253 | 142 94 A H

CH19
2359.92 50.97 -23.03 74 37.49 27 18.92 | 3244 | 396 119 P |V

2440MHz
2372.88 40.76 -13.24 54 27.26 27 18.95 | 3245 | 396 119 AV
* 2440 112.87 - - 99.49 26.8 19.08 32.5 396 119 P |V
* 2440 111.21 - - 97.83 26.8 19.08 32.5 396 119 AV
2499.12 51.29 -22.71 74 37.65 26.99 19.19 | 32.54 | 396 119 P |V
2489.04 40.87 -13.13 54 27.33 26.9 19.17 | 3253 | 396 119 AV
TEL : 886-3-327-0868 Page Number 1 C1- 20 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2480 116.79 - - 103.26 26.9 19.16 | 32.53 145 95 P H
* 2480 115 - - 101.47 26.9 19.16 | 32.53 145 95 A H
2484.32 57.39 -16.61 74 43.86 26.9 19.16 | 32.53 145 95 P H
2483.52 49.66 -4.34 54 36.13 26.9 19.16 | 32.53 145 95 A H
H

BLE
H

CH 39
* 2480 113.53 - - 100 26.9 19.16 | 32.53 | 382 125 P \Y,

2480MHz
* 2480 111.84 - - 98.31 26.9 19.16 | 32.53 | 382 125 A \Y,
2483.52 55.89 -18.11 74 42.36 26.9 19.16 | 32.53 | 382 125 P \Y,
2483.52 47.07 -6.93 54 33.54 26.9 19.16 | 32.53 | 382 125 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

4804 4585 |-28.15 74 32.61 32.32 14.51 | 33.59 - - P | H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 4526 |-28.74 74 32.02 32.32 14.51 | 33.59 - - P |V
2402MHz

\

\Y

\Y

\

\

\

\

\

\

\%

\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
4880 46.84 |-27.16 74 33.39 32.56 14.46 | 33.57 - - P | H
7320 5125 |-22.75 74 33.12 375 16.58 | 35.95 - - P | H
7320 40.29 |-13.71 54 22.16 37.5 16.58 | 35.95 - - A | H
H
H
H
H
H
H
H
H
BLE
H
CH19
4880 47.36 |-26.64 74 33.91 32.56 14.46 | 33.57 - - P |V
2440MHz
7320 50.3 -23.7 74 32.17 375 16.58 | 35.95 - - \%
7320 40.88 |-13.12 54 22.75 37.5 16.58 | 35.95 - - AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 47.18 -26.82 74 33.64 32.7 14.4 33.56 - - P H
7440 54.94 -19.06 74 36.78 37.32 16.88 | 36.04 100 326 P H
7440 47.83 -6.17 54 29.67 37.32 16.88 | 36.04 100 326 A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 48.69 -25.31 74 35.15 32.7 14.4 33.56 - - P \Y,
2480MHz
7440 56.33 -17.67 74 38.17 37.32 16.88 | 36.04 100 83 \Y,
7440 48.79 -5.21 54 30.63 37.32 16.88 | 36.04 100 83 A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise;

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

<HR 4Mbps>
<Ant. 3>
2.4GHz 2402~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2373.42 51.14 -22.86 74 37.64 27 18.95 | 3245 | 137 | 280 P H
2389.275 40.32 -13.68 54 26.89 26.91 18.98 | 32.46 | 137 | 280 A H
* 2404 111.92 - - 98.38 27 19.01 | 32.47 | 137 | 280 P H
* 2404 108.42 - - 94.88 27 19.01 | 32.47 | 137 | 280 A H
H
BT
H
CH 02
2324.175 51.43 -22.57 74 37.89 271 18.86 32.42 360 97 P \%
2404MHz
2388.855 40.29 -13.71 54 26.86 26.91 18.98 | 32.46 | 360 97 A |V
* 2404 108.15 - - 94.61 27 19.01 32.47 360 97 P \%
* 2404 104.66 - - 91.12 27 19.01 32.47 360 97 A \%
\%
Vv
2323.44 50.82 -23.18 74 37.29 271 18.85 32.42 135 257 P H
2351.92 40.28 -13.72 54 26.81 27 18.91 32.44 135 257 A H
* 2441 113.27 - - 99.88 26.81 19.08 325 135 257 P H
* 2441 109.69 - - 96.3 26.81 19.08 325 135 257 A H
2485.6 51.53 -22.47 74 37.99 26.9 19.17 32.53 135 257 P H
BT
2484.32 40.79 -13.21 54 27.26 26.9 19.16 32.53 135 257 A H
CH 39
2357.2 51.12 -22.88 74 37.64 27 18.92 32.44 396 94 P Vv
2441MHz
2379.28 40.19 -13.81 54 26.69 27 18.96 32.46 396 94 A \%
* 2441 109.41 - - 96.02 26.81 19.08 325 396 94 P \%
* 2441 105.87 - - 92.48 26.81 19.08 325 396 94 A \%
2487.76 51.67 -22.33 74 38.13 26.9 19.17 32.53 396 94 P \%
2488.8 40.5 -13.5 54 26.96 26.9 19.17 | 3253 | 396 94 A |V
TEL : 886-3-327-0868 Page Number : C2-1o0f 26

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 114.58 - - 101.08 26.88 19.15 | 32,53 | 161 262 P H
* 2478 111.01 - - 97.51 26.88 19.15 | 32,53 | 161 262 A H
2483.52 55.81 -18.19 74 42.28 26.9 19.16 | 32,53 | 161 262 P H
2483.52 45.65 -8.35 54 32.12 26.9 19.16 | 32,53 | 161 262 A H
H

BT
H
CH 76
* 2478 109.27 - - 95.77 26.88 19.15 | 32,53 | 339 94 P \%
2478MHz
* 2478 105.69 - - 92.19 26.88 19.15 | 3253 | 339 94 A \Y
2484.16 52.67 -21.33 74 39.14 26.9 19.16 | 32.53 | 339 94 P \%
2483.52 42.59 -11.41 54 29.06 26.9 19.16 | 32.53 | 339 94 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2-20f 26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

2.4GHz 2402~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4808 45.75 -28.25 74 32.5 32.33 14.51 33.59 - - P H

H

H

H

H

H

H

H

H

H

H

BT
H
CH 02
4808 45.47 -28.53 74 32.22 32.33 1451 | 33.59 - - P \%
2404MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C2-30of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 46.08 -27.92 74 32.64 32.56 14.45 33.57 - - P H

7323 50.15 |-23.85 74 32.02 375 16.58 | 35.95 - - P | H

7323 40.61 -13.39 54 22.48 375 16.58 35.95 - - A H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.38 -27.62 74 32.94 32.56 1445 | 33.57 - - P \%
2441MHz

7323 50.45 |-23.55 74 32.32 375 16.58 | 35.95 - - \

7323 40.81 |-13.19 54 22.68 375 16.58 | 35.95 - - AV

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number 1 C2-40of 26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 46.17 -27.83 74 32.63 32.7 14.4 33.56 - - P H
7434 49.29 -24.71 74 31.13 37.33 16.86 | 36.03 - - P H
7434 40.65 -13.35 54 22.49 37.33 16.86 | 36.03 - - A H
H
H
H
H
H
H
H
H
BT
H
CH 76
4956 46.04 -27.96 74 325 32.7 14.4 33.56 - - P \%
2478MHz
7434 50.1 -23.9 74 31.94 37.33 16.86 | 36.03 - - \%
7434 42.61 -11.39 54 24.45 37.33 16.86 | 36.03 - - A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C2-50f 26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

24986 45.89 -28.11 74 43.08 39.44 22.9 59.53 - - P H

H

H

H

H

H

H

H

H

H

H

2.4GHz
H
BT
24601 44.66 -29.34 74 43.06 39.6 22.22 | 60.22 - - P \Y
SHF

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\%

\Y

\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C2- 6 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 2294 |-17.06 40 29.47 25.2 1.03 32.76 - - P H
55.22 26.35 -13.65 40 45.08 12.28 1.72 32.73 - - P H
119.24 29.15 -14.35 43.5 42.14 17.35 2.38 32.72 - - P H
172.59 22.73 | -20.77 43.5 37.29 15.28 2.85 32.69 - - P H
565.44 28.36 -17.64 46 30.24 26.19 4.8 32.87 - - P H
944.71 35.69 |-10.31 46 30.38 30.68 6.09 31.46 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 30 26.56 -13.44 40 33.09 25.2 1.03 32.76 - - P \%
56.19 31.88 -8.12 40 50.7 12.18 1.73 32.73 - - P Vv
119.24 26.48 -17.02 43.5 39.47 17.35 2.38 32.72 - - P \%
147.37 21.29 -22.21 43.5 34.34 17.06 2.6 32.71 - - P \%
257.95 20.77 -25.23 46 30.55 19.57 3.32 32.67 - - P \Y,
959.26 35.71 -10.29 46 29.58 31.29 6.15 31.31 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

<Ant. 4>
2.4GHz 2402~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.33 52.19 -21.81 74 38.75 26.92 18.98 | 32.46 | 180 82 P H
2389.695 41.81 -12.19 54 28.39 26.9 18.98 32.46 180 82 A H
* 2404 114.01 - - 100.47 27 19.01 32.47 180 82 P H
* 2404 110.46 - - 96.92 27 19.01 | 32.47 | 180 82 A H
H
BT
H
CH 02
2332.05 51.46 -22.54 74 37.94 27.08 18.87 32.43 400 118 P \%
2404MHz
2389.8 41.03 -12.97 54 27.62 26.9 18.98 | 32.47 | 400 118 A |V
* 2404 111.19 - - 97.65 27 19.01 32.47 400 118 P \%
* 2404 107.7 - - 94.16 27 19.01 32.47 400 118 A \%
\%
Vv
2387.44 51.01 -22.99 74 37.56 26.93 18.98 32.46 200 80 P H
2389.2 40.57 -13.43 54 27.14 26.91 18.98 32.46 200 80 A H
* 2441 113.47 - - 100.08 26.81 19.08 325 200 80 P H
* 2441 109.93 - - 96.54 26.81 19.08 325 200 80 A H
2483.68 51.05 -22.95 74 37.52 26.9 19.16 | 32.53 | 200 80 P H
BT
2484.32 40.75 -13.25 54 27.22 26.9 19.16 32.53 200 80 A H
CH 39
2381.68 51.18 -22.82 74 37.69 26.98 18.97 32.46 396 129 P \Y,
2441MHz
2388.72 40.34 -13.66 54 26.91 26.91 18.98 32.46 396 129 A \%
* 2441 111.87 - - 98.48 26.81 19.08 325 396 129 P \%
* 2441 108.32 - - 94.93 26.81 19.08 325 396 129 A \%
2496.96 50.9 -23.1 74 37.28 26.97 19.19 32.54 396 129 P \%
2484.56 40.63 -13.37 54 27.1 26.9 19.16 32.53 396 129 A \%
TEL : 886-3-327-0868 Page Number : C2-8of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 113.51 - - 100.01 26.88 19.15 | 32,53 | 198 85 P H
* 2478 109.86 - - 96.36 26.88 19.15 | 32,53 | 198 85 A H
2483.56 54.59 -19.41 74 41.06 26.9 19.16 | 32.53 | 198 85 P H
2483.52 45.11 -8.89 54 31.58 26.9 19.16 | 32.53 | 198 85 A H
H

BT
H
CH 76
* 2478 111.21 - - 97.71 26.88 19.15 | 32,53 | 391 126 P \%
2478MHz
* 2478 107.71 - - 94.21 26.88 19.15 | 32,53 | 391 126 A \%
2483.64 54.08 -19.92 74 40.55 26.9 19.16 | 32,53 | 391 126 P \%
2483.52 44.03 -9.97 54 30.5 26.9 19.16 | 32,53 | 391 126 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2-9of 26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

2.4GHz 2402~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4808 45.77 -28.23 74 32.52 32.33 14.51 33.59 - - P H

H

H

H

H

H

H

H

H

H

H

BT
H
CH 02
4808 46.03 -27.97 74 32.78 32.33 1451 | 33.59 - - P \%
2404MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C2- 10 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)

4882 46.4 -27.6 74 32.96 32.56 14.45 33.57 - - P H

7323 50.43 |-23.57 74 32.3 375 16.58 | 35.95 - - P | H

7323 40.83 -13.17 54 22.7 375 16.58 35.95 - - A H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 47.36 -26.64 74 33.92 32.56 1445 | 33.57 - - P \%
2441MHz

7323 53.68 |-20.32 74 35.55 375 16.58 | 35.95 | 371 | 179 \

7323 44.03 -9.97 54 25.9 375 1658 | 3595 | 371 | 179 | A | V

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C2- 11 of 26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 47.76 -26.24 74 34.22 32.7 14.4 33.56 - - P H
7434 50.63 -23.37 74 32.47 37.33 16.86 | 36.03 - - P H
7434 43.9 -10.1 54 25.74 37.33 16.86 | 36.03 - - A H
H
H
H
H
H
H
H
H
BT
H
CH 76
4956 46.48 -27.52 74 32.94 32.7 14.4 33.56 - - P \%
2478MHz
7434 50.41 -23.59 74 32.25 37.33 16.86 | 36.03 - - \%
7434 44.81 -9.19 54 26.65 37.33 16.86 | 36.03 - - A \
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C2-12 of 26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

24608 45.16 -28.84 74 43.57 39.57 22.23 | 60.21 - - P H

H

H

H

H

H

H

H

H

H

H

2.4GHz
H
BT
24832 44.94 -29.06 74 42.45 39.66 22.63 59.8 - - P \Y
SHF

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\%

\Y

\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C2- 13 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 2248 |-17.52 40 29.01 25.2 1.03 32.76 - - P H
55.22 25.69 -14.31 40 44.42 12.28 1.72 32.73 - - P H
119.24 295 -14 43.5 42.49 17.35 2.38 32.72 - - P H
174.53 22.49 -21.01 43.5 37.1 15.2 2.87 32.68 - - P H
826.37 35.15 -10.85 46 33.75 27.98 5.76 32.34 - - P H
960.23 35.98 |-18.02 54 29.83 31.3 6.15 31.3 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 31.94 27.11 -12.89 40 34.87 23.94 1.05 32.75 - - P \%
55.22 32.81 -7.19 40 51.54 12.28 1.72 32.73 - - P Vv
79.47 28.85 -11.15 40 46.28 13.29 2 32.72 - - P \%
120.21 26.65 -16.85 43.5 39.52 17.46 2.39 32.72 - - P \%
264.74 20.55 -25.45 46 29.97 19.9 3.36 32.68 - - P \Y,
946.65 35.92 -10.08 46 30.47 30.8 6.09 31.44 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

<HR 8Mbps>
<Ant. 3>
2.4GHz 2402~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2346.225 51.34 -22.66 74 37.88 27 18.9 3244 | 102 | 308 P H
2390 41 -13 54 27.59 26.9 18.98 32.47 102 308 A H
* 2404 110.96 - - 97.42 27 19.01 | 32.47 | 102 | 308 P H
* 2404 105.58 - - 92.04 27 19.01 | 32.47 | 102 | 308 A H
H
BT
H
CH 02
2373.42 51.43 -22.57 74 37.93 27 18.95 32.45 399 96 P \%
2404MHz
2389.695 40.36 -13.64 54 26.94 26.9 18.98 | 32.46 | 399 96 A |V
* 2404 106.88 - - 93.34 27 19.01 | 32.47 | 399 96 P \Y
* 2404 101.45 - - 87.91 27 19.01 32.47 399 96 A \Y
\%
Vv
2332.24 51.15 -22.85 74 37.63 27.08 18.87 32.43 136 266 P H
2375.76 40.44 -13.56 54 26.95 27 18.95 32.46 136 266 A H
* 2441 111.78 - - 98.39 26.81 19.08 325 136 266 P H
* 2441 106.33 - - 92.94 26.81 19.08 325 136 266 A H
2485.36 51.23 -22.77 74 37.69 26.9 19.17 32.53 136 266 P H
BT
2483.52 40.67 -13.33 54 27.14 26.9 19.16 32.53 136 266 A H
CH 39
2377.2 50.89 -23.11 74 37.39 27 18.96 32.46 389 96 P \Y,
2441MHz
2338.48 40.25 -13.75 54 26.78 27.02 18.88 32.43 389 96 A \%
* 2441 107.52 - - 94.13 26.81 19.08 325 389 96 P \Y
* 2441 102.15 - - 88.76 26.81 19.08 325 389 96 A |V
2484.64 51.35 -22.65 74 37.81 26.9 19.17 32.53 389 96 P \%
2499.04 40.59 -13.41 54 26.95 26.99 19.19 | 3254 | 389 96 A |V
TEL : 886-3-327-0868 Page Number : C2- 15 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 110.57 - - 97.07 26.88 19.15 | 32,53 | 127 277 P H
* 2478 105.17 - - 91.67 26.88 19.15 | 32,53 | 127 277 A H
2484 63.3 -10.7 74 49.77 26.9 19.16 | 32,53 | 127 277 P H
2483.52 52.41 -1.59 54 38.88 26.9 19.16 | 32,53 | 127 277 A H
H

BT
H
CH 76
* 2478 105.81 - - 92.31 26.88 19.15 | 32,53 | 383 92 P \%
2478MHz
* 2478 100.39 - - 86.89 26.88 19.15 | 3253 | 383 92 A \Y
2484.04 58.96 -15.04 74 45.43 26.9 19.16 | 32.53 | 383 92 P \%
2483.52 48.49 -5.51 54 34.96 26.9 19.16 | 32.53 | 383 92 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2- 16 of 26
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2.4GHz 2402~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4808 46.22 -27.78 74 32.97 32.33 14.51 33.59 - - P H

H

H

H

H

H

H

H

H

H

H

BT
H
CH 02
4808 46.37 -27.63 74 33.12 32.33 1451 | 33.59 - - P \%
2404MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number 1 C2- 17 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)

4882 45.99 -28.01 74 32.55 32.56 14.45 33.57 - - P H

7323 51.55 -22.45 74 33.42 375 16.58 | 35.95 - - P H

7323 39.98 -14.02 54 21.85 375 16.58 35.95 - - A H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.06 -27.94 74 32.62 32.56 1445 | 33.57 - - P \%
2441MHz

7323 51.44 -22.56 74 33.31 375 16.58 | 35.95 - - \%

7323 40.14 |-13.86 54 22.01 375 16.58 | 35.95 - - AV

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 46.44 -27.56 74 32.9 32.7 14.4 33.56 - - P H
7434 50.58 -23.42 74 32.42 37.33 16.86 | 36.03 - - P H
7434 39.47 -14.53 54 21.31 37.33 16.86 | 36.03 - - A H
H
H
H
H
H
H
H
H
BT
H
CH 76
4956 46.35 -27.65 74 32.81 32.7 14.4 33.56 - - P \%
2478MHz
7434 51.08 -22.92 74 32.92 37.33 16.86 | 36.03 - - \%
7434 39.46 -14.54 54 21.3 37.33 16.86 | 36.03 - - A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

<Ant. 4>
2.4GHz 2402~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.75 53.03 -20.97 74 39.6 26.91 18.98 | 32.46 | 103 | 247 P H
2390 42.67 -11.33 54 29.26 26.9 18.98 32.47 103 247 A H
* 2404 112.02 - - 98.48 27 19.01 | 32.47 | 103 | 247 P H
* 2404 106.55 - - 93.01 27 19.01 32.47 103 247 A H
H
BT
H
CH 02
2389.905 52.22 -21.78 74 38.81 26.9 18.98 32.47 361 115 P \%
2404MHz
2389.905 42.71 -11.29 54 29.3 26.9 18.98 | 3247 | 361 115 A |V
* 2404 110.69 - - 97.15 27 19.01 32.47 361 115 P \%
* 2404 105.28 - - 91.74 27 19.01 32.47 361 115 A \%
\%
Vv
2368.72 50.98 -23.02 74 37.49 27 18.94 32.45 108 251 P H
2387.12 40.49 -13.51 54 27.04 26.93 18.98 32.46 108 251 A H
* 2441 112.48 - - 99.09 26.81 19.08 325 108 251 P H
* 2441 107.11 - - 93.72 26.81 19.08 325 108 251 A H
2485.68 51.71 -22.29 74 38.17 26.9 19.17 32.53 108 251 P H
BT
2483.52 40.95 -13.05 54 27.42 26.9 19.16 32.53 108 251 A H
CH 39
2339.6 51.49 -22.51 74 38.03 27 18.89 32.43 397 114 P Vv
2441MHz
2389.36 40.33 -13.67 54 26.9 26.91 18.98 32.46 397 114 A \%
* 2441 111.86 - - 98.47 26.81 19.08 325 397 114 P \%
* 2441 106.45 - - 93.06 26.81 19.08 325 397 114 A \%
2499.6 50.77 -23.23 74 37.12 27 19.19 32.54 397 114 P \%
2485.36 40.59 -13.41 54 27.05 26.9 19.17 32.53 397 114 A \%
TEL : 886-3-327-0868 Page Number : C2- 20 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 109.62 | 35.62 74 96.12 26.88 19.15 | 32,53 | 100 254 P H
* 2478 104.25 | 50.25 54 90.75 26.88 19.15 | 32,53 | 100 254 A H
2483.92 61.71 -12.29 74 48.18 26.9 19.16 | 32.53 | 100 254 P H
2483.52 51.71 -2.29 54 38.18 26.9 19.16 | 32.53 | 100 254 A H
H

BT
H
CH 76
* 2478 108.03 | 34.03 74 94.53 26.88 19.15 | 32,53 | 382 109 P \%
2478MHz
* 2478 102.56 | 48.56 54 89.06 26.88 19.15 | 3253 | 382 109 A \Y
2483.68 61.08 -12.92 74 47.55 26.9 19.16 | 32.53 | 382 109 P \%
2483.52 50.6 -3.4 54 37.07 26.9 19.16 | 32.53 | 382 109 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2402~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4808 45.89 -28.11 74 32.64 32.33 14.51 33.59 - - P H

H

H

H

H

H

H

H

H

H

H

BT
H
CH 02
4808 46.3 -27.7 74 33.05 32.33 1451 | 33.59 - - P |V
2404MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 47.83 -26.17 74 34.39 32.56 14.45 33.57 - - P H

7323 50.27 -23.73 74 32.14 375 16.58 | 35.95 - - P H

7323 40.82 -13.18 54 22.69 375 16.58 35.95 - - A H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 47.78 -26.22 74 34.34 32.56 1445 | 33.57 - - P \%
2441MHz

7323 51.99 |-22.01 74 33.86 375 16.58 | 35.95 - - \

7323 40.84 -13.16 54 22.71 375 16.58 | 35.95 - - A \

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | TaBT |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 46.79 -27.21 74 33.25 32.7 14.4 33.56 - - P H
7434 51.42 -22.58 74 33.26 37.33 16.86 | 36.03 - - P H
7434 40.06 -13.94 54 21.9 37.33 16.86 | 36.03 - - A H
H
H
H
H
H
H
H
H
BT
H
CH 76
4956 46.6 -27.4 74 33.06 32.7 14.4 33.56 - - P \%
2478MHz
7434 51.52 -22.48 74 33.36 37.33 16.86 | 36.03 - - \%
7434 40.36 -13.64 54 22.2 37.33 16.86 | 36.03 - - A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C2- 25 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor | Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
BLE 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 00
2402MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Bank Lin and Lu Wen-Kai
Relative Humidity : 55~65%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : D1- 1 of 61
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306B

<1Mbps>
<Ant. 3>

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO0 2402MHz

Horizontal

Fundamental

Avg.

A (6Buvim) Date: 2023.07.25 o1 0Buvim) Date: 2023.07.25
1300 1300
1200 1200
1100 o)
1000 1000
900 904
800 a0 e
700 700
600 60
i 500 bbbt i e
(F B ————————
400 400
309 304
200 200
100 100
510 2520 7540 7560 7380, 240, 215 000 00 500 700 900 200 700, 200, Z700.
Freauency (WHz) Frequency (WH)
site +03CH22-HY site +03CH22-HY
Condition + PEAK_BE_74 3m LE2CO4AIBEN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4AIBEN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (6Buvim) Date: 2023.07.25 o1 0Buvim) Date: 2023.07.25
1300 1300
1200 1200
1
1109 " o)
1000 1000
900 90
800 a0
700 700
500 60 yri
500 > 50
= = WO
300 304
200 200
109 100
510 2520, 540, 2360, 7580, 2400, 2415 000 00 00 700, 1900 2100 2300 200, 2700, E
Frequency (WHz) Frequency (WH)
site :03CH22-HY site 03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4AIBEN_230712 HORTZONTAL
+ RBW1000.000KHz VBW:2.700KHZ SWT:Auto

RBW:1000.000KHz VBW:2.700KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE CHO0 2402MHz
Vertical Fundamental
i
«d
b R P RS SO
40.0| An.owwm
s
2
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
oW T005000R 1 VoW 2000000z WA RO TO00 000K VNS0 000K 1 WALt
Peak
600 600 VG 54
g |
: BN i O A i e S o=
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL
VAR MAANS ROMELOOmO00K 2 VO 2 T00Ks e WALt
Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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— oat: 20230725 1 By bate: 20230728
1304 1304
1200 1200
109 0 00
1000/ i 1000
%0 sad
809 809 PEAK 74|
70 70d
s0d - sad
Hh
500 - saq oo
e S S
a0 PP e
300 30d
204 204
100 100
570 E N ST T T T o T e, TiooTooo. 2100 7w 200 Zie 3000
Heauency i reaiency (s
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2C04A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
. bates 20230725 1 dBum) oates 20230725
1304 130d
1200 1200 :
109 g
100 100d
%0 sad
w00 s0d
700 | 70d
s0d ) sad - -
=s——— saq
¥ AN — —
| ] o
300 s0d
200 204
100 10d
510 T I T T T T S N e
Heuency () Freaiency ()
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
 RBWHI000.000KHz VBW:2.700KFHz SWT:Auto RBW-1000.000KHz VBW:2.700KHZ SWT:Auto

TEL : 886-3-327-0868
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Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal

Fundamental

Peak

A @BuVim) Date: 2023.07.25

e

420 2430, 2440, 250,

2460, 2. 2480, 2450, 2500
Frequency (Miz)
+03CH22-HY

Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2023.07.25

109

/ \ AVG_BE_54]

e I :

420

Site
Condition

2430, 2440, 2450, 2460, 270, 2480, 2%, 2500
Frequency (MHz)

+03CH22-HY

: AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-50f61
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FCC RADIO TEST REPORT

Report No.

: FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz

=L

Vertical

Fundamental

1 (dBuV!

)

Date: 2023.07.25

Avg.

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

© AV6_54 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

110.0f 110.0| 1
o
s
sn.nMWwww
s
e
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
oW T005000R 1 VoW 2000000z WA RO To00000Ks VWSO 200z ST At
Peak
s
Y S S f s Fe
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical Fundamental

A @BuVim) Date: 2023.07.25

I L PEAK_BE 74,

709
s00)
1

420 2430, 2440, 250, 2460, 2. 2480, 2450, 2500
Frequency (Miz)

+03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2023.07.25

700 1
600 AVG_BE_54]
500

J 1
P R

300
200)
109
420 2430, 2440, 2450, 2460, 270, 2480, 2490, 0
Frequency (MHz)
Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

1100 W 110,
p
s e
500 st bty b ettt 500) s
Pr———
-
e
R 8 s
ite :03CH22-HY 03CH22-HY
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT

Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE CH19 2440MHz - L
Horizontal Fundamental
o
1100 # 10|
o
o) so0) PEAK 74
IR L sod S S S -
o
o
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
oico30b0 s vomsson0ob o are o000 e0KEIe VA0 D00k W At
Peak
o
s
o aq
ey w.n_,w'_ﬂ—(w———’—“”‘_’““
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
A0 0001 Vo Sro0k s A 0000 VA ATk ot
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1- 20 of 61



samonias. FCC RADIO TEST REPORT

Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)
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Report No. : FR380306B
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Vertical

10.6G
~18G

Avg.

1 (@BuVim)

Date: 2023.08.11

300
200)
109
0600 12000, 3000, 14000, 15000. 16000, 7000, 18000
Frequency (Miz)
ite +03CH22-HY
Condition

: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

evel @Buvim)

Date: 2023.08.11

1300
1200
o)
1000
904
a0
700
60

AV 5

50
R NP
400]

300]
200)
100]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (MiHz)
03CH22-HY

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1- 29 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal

Vertical

Peak

1 (@BuVim)

Date: 2023.08.11

PERK 74

A58

e
T ——

5000, ‘8000, 10000, 12000, 4000,
Frequency (Miz)
+03CH22-HY

:PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

6000, 18000

evel @BuVim)

Date: 2023.08.11

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

|

s00]

Y e

300]
200)
100]

000

Condition

G000, 000, 70000 12000, 14000,
Freauency (M)
03CH22-HY
+PEAK_74 3m LE2COAAIBEN_230712 VERTICAL

6000, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical

1 (@BuVim) Date: 2023.08.11 evel @Buvim) Date: 2023.08.11
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

s00) 800]

709 700]

600 VG 54 609 AV 5
500 s00]

- —— T — e —
D S =

400) 00

300 300]

200) 200)

109 100]

0600 12000, 3000, 14000, 15000. 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CH22-HY

Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

Emission above 18GHz

2.4GHz BLE (SHF @ 1m)

BLE 2.4GHz 2400~2483.5MHz

BLE SHF

Horizontal Vertical

1 @BuVim) Date: 2023.08-15.

evel (@BuVim) Date: 2023.08-15
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

809 PERK 74 809 PERK 74
709 700]

600 G 5 609 VG54
500 » 500 T
N R R S QA AAAA 0P s b b
300 300]

200) 200)

109 100]

8000 19000, 20000, 21000, 22000, 23000, 24000, 25000 5000 15000 20000, 21000, 22000. 23000, 24000, 25000
Frequency (Miz) Frequency (MiHz)
:03CH22-HY 03CHZ2-HY

Condition :PEAK_74 Im SHF_1224_230710 HORIZONTAL

Condition :PEAK_74 Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D1- 32 of 61
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR380306B

Emission below 1GHz

2.4GHz BLE (LF)

BLE 2.4GHz 2400~2483.5MHz

BLE LF

Horizontal Vertical

) @Bovim) Date: 20230016 p— vate 20730815
73 723

oas onsl

a2 629

514 . 574 »
st st

1511 151

0g—1 . a0g—1 .

243 saaf1

3 s o 2 . N al
286 2 28.6 3
29 4 L 223 s
-

174) et 174

4 14

sa] sa|

o o a0 W0 M0 w6 o 70 mn %00 000 T T
Freuoncy () roquency M)

ite :03CH22-HY Site. 03CH22-HY
Condition QP 3m BILO6_63304_221004 HORIZONTAL Condition : QP 3m BILO6_63304_221004 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D1- 33 of 61
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

<2Mbps>
<Ant. 3>

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

90.0| \ 90.0(
H L\A«Mm T
—; o s o
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
o e oo
)
f
a00) | o0l
609 609 VG 5
\~‘ oo
Site :03CH22-HY Site. :03CH22-HY
Condition Al BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition

AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1- 34 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

1 (dBuVim) Date: 2023.07.26 ovel (@Buvim) Date: 2023.07.26
1309 1300]
1209 1200)
1100 100
1009 1000|
904 909
809 80 kT
700 700
500 60
1 ottt ete]
509 o A S
409 400
309 309
200 200
100 100
310 2320, 240, 2360, 5. 2400, 215 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHa)
ite :03CH22-HY 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition +PEAK_74 3m LE2COAAIBEN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (4BuVim) Date: 2023.07.26 evel (dBuVim) Date: 2023.07.26
1309 1300]
1209 1200)
1100 100
1009 1000]
90 900
809 80
700 709
609 609 VG 5
500 500
i \ )
o e
300 309
209 200
100 100
310 2320, 740 2360 2380, 200 s 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 VERTICAL Condition + AV6_54 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal

Fundamental

vel dBuVim)

Date: 2023.07-26

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT: Auto

o
110.0/ Jul 10.0|
o
600 NM”) 00|
L L e S s
w
o
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T000 000Kz Vo 3000 000krs SN Acrs o000 e0KEIe VA0 D00k W At
Peak
o
110.0/ 10.0| i
o
s
o aq
_ L o
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. D1-

36 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal

Fundamental

Peak

A @BuVim)

Date: 2023.07.25

PEAK_BE 74,

1

420 2430, 2440, 250,

ite
Condition

2460, 2.
Frequency (Miz)
+03CH22-HY

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL

2480, 2450, 2500

Left blank

Avg.

A (@BuVim)

Date: 2023.07.26

AVG_BE_54]
300
200)
109
420 2430, 2440, 2450, 2460, 270, 2480, 2%, 2500
Frequency (MHz)
Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR380306B

A (@Buvim) Date: 2023.07.26 evel (dBavim) Date: 2023.07.25
1300 1300
1200 1200
1109 o)
1000 1000
900 904
800 a0 ]
700 700
500 0.
w00 ! |ttt
soof “ syttt
400 400
300 300
200 200
100 100
310 B0 60, Se0 2400 2420 240 2460.2470 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (Wiz) Frequency (Mia)
+03CH22-HY 03CH22-HY
Condition + PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition +PEAK_74 3m LE2COAAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 2023.07.26 evel (4Buvim) Date:2023.07.26
1300 1300
1200 1200
1109 o)
1000 1000
900 904
800 a0
700 700
609 e G 54
500 504 _J__,../——J
. S Do
e S S
309 304
200) 200
100 100
510 B0 me0. 2w 2400 2e0 20 2460.2470 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (WHe) Froquency (MHa)
site +03CH22-HY Site 103CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 VERTICAL Condition + AV6_54 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1- 38 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical

Fundamental

Peak

A @BuVim)

Date: 2023.07.25

t

i

PEAK_BE 74,

1

420

ite
Condition

2430, 2440, 250, 2460, 2.
Frequency (Miz)
+03CH22-HY

:PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2480, 2450, 250

Left blank

Avg.

A (@BuVim)

Date: 2023.07.26

109

AVG_BE_54]

420

Site
Condition

2430, 2440, 2450, 2
Frequency (MHz)
+03CH22-HY

: AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

460, 270, 2480, 2%, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal Fundamental

1 @BuVim) Date: 2023.07.26

T R
wd

N RGP R YO M S M SR SO O I | S00] R B ot DR
o

o

e, ey
:03CH22-HY 03CH22-HY

Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (4BuVim) Date: 2023.07.26 evel (dBuVim) Date: 2023.07.26
1309 1300]
1209 1200) T
1100 100
1009 1000]
90 900
809 80
700 709
600 600 W
500 500
L
409 w0l e
300 309
209 200
100 100
460 246324652467 2460 2471 AT AT AT, 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 HORTZONTAL Condition + AV6_54 3m LE2CO4AIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1- 40 of 61
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

A @Buvim) Date: 2023.07.26 ovel (@Buvim) Date:2023.07.26
1309 1300
1200 1200)
1100 1100
1009 F\ 1009
900 / | s00|
09 / PEAK BE 74 w09l PEAK A
700 700
g - a
(RP——
B Pttt e oo 500 R T B e B S
I—
400 400
300 00|
200) 20|
100 100
460 2463.2465.2467 24692471 T AT 2499 24552497, 2500 00 1900 10 700 o0 2100 2300 2500 2700, 3000
Froquency (WHz) Froquency (MHz)
ite :03CH22-HY 03CHz2-HY
Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto
A @Buvim) Date:2023.07.26 evel (dBuvim) Date: 2023.07.26
1309 1300)
1200 1200)
10 1100 1
1009 1000)
900 50|
800 \ a0
700 700
60 600l A5 54
500 EX
0 00— e T
300 00|
209 200
100 100
60 246 TG AT TG TATH AT 243 TATE 24T, 2 000 100 150 700 o0 2100 2300 2500 2700, 000
Froquency (WHz) Froquency (MHz)
site :03CH22-HY site $03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AI8EN_230712 VERTICAL Condition + AV6_54 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:L000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1- 41 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023.08.11

PERK 74

e

000 5000, ‘8000, 10000, 12000, 4000,
Frequency (Miz)

+03CH22-HY

Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

6000, 18000

evel @BuVim)

Date: 2023.08.11

PERK 74

Aebtd

sagfuet”

000 5000,

03CHZ2-HY

5000, 10000, 12000, 14000,
Frequency (MiHz)

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

6000, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1- 42 of 61

.. FR380306B



samonias. FCC RADIO TEST REPORT Report No. : FR380306B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal Vertical

1 (@BuVim) Date: 2023.08.11 evel @Buvim) Date: 2023.08.11
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

s00) 800]

709 700]

600 VG 54 609 AV 5
500 s00]

P T e e — S S—_——— e - -

T e e B 40 g

300 300]

200) 200)

109 100]

0600 12000, 3000, 14000, 15000. 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CH22-HY

Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868

Page Number : D1- 43 of 61
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR380306B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal Vertical

) (Buvim) Date: 2023.08.11 evel(Buvim) Date:2023.08.11
1300 1300
1200 1200
100 0l
1000 1000
909 500
209 PEAK 74 800 PEAK 74
700 70
500 i 600 o
500 B 504 e
w09 40
300 300
200 200
100 100
00 oo oooo.  fo060_ Ta000 %4000 16060, 1000 00 GO0 moto.  fooon 106 4000 feoon 18000
Froquency (WHe) Froquency (i)
:03CH22-HY 03CH22-HY
Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1- 44 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal

Vertical

10.6G
~18G
Avg.

1 (@BuVim)

Date: 2023.08.11

VG 54

e
Ap gl

12000, 3000, 00, 15000. 16000, 7000, 18000
w

10
Frequency (Miz)

+03CH22-HY
: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

evel @Buvim)

Date: 2023.08.11

1300
1200
o)
1000
904
a0
700
60

AV 5

s00]

e B B
00

300]
200)

100]

0600

Condition

: AV6_54 3m LE2CO4A18EN_230712 VERTICAL

12000, 13000,

14000, 15000, 16000, 7000, 18000
Frequency (MiHz)

03CH22-HY

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1- 45 of 61



samonias. FCC RADIO TEST REPORT Report No. : FR380306B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical

) (Buvim) Date: 2023.08.11 evel(Buvim) Date:2023.08.11
1300 1300
1200 1200
100 0l
1000 1000
909 500
209 PEAK 74 800 PEAK 74
700 70
500 g 600 - ]
500 R 504 B
40.0p=+" 40.0f
300 300
200 200
100 100
g oo wooo.  fo060_ Ta000 %4000 %6060, 1000 00 GO0 oo fooon 106 4000 feoon 18000
Froquency (WHe) Froquency (i)
:03CH22-HY 03CH22-HY
Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1- 46 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal

Vertical

10.6G
~18G

Avg.

1 (@BuVim)

Date: 2023.08.11

300
200)
109
0600 12000, 3000, 14000, 15000. 16000, 7000, 18000
Frequency (Miz)
ite +03CH22-HY
Condition

: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

evel @Buvim)

Date: 2023.08.11

1300
1200
o)
1000
904
a0
700
60

AV 5

s00]

300]
200)
100]

0600 12000, 13000, 14000, 15000, 16000,
Frequency (MiHz)

03CH22-HY
Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

7000, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306B

<Ant. 4>

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o
s
00 A B e i
s
e
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 000000z v RO To00000Ks VWSO 00Kz st
Peak
600 600 VG 54
50.0 - — ‘\»< 50.0/ § S
a0 e
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. D1-
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Vertical

Fundamental

Avg

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

wod i
o
H s gesnrcbinor
. e i
s
e
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
oW T005000R 1 VoW 2000000z WA RO To00000Ks VWSO 200z ST At
Peak
s
1 L. w00 T T
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal

Fundamental

vel dBuVim)

Date: 2023.07-25
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samonias. FCC RADIO TEST REPORT

Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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samonias. FCC RADIO TEST REPORT Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306B
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